

MELTBLOWN NONWOVEN FABRIC

CERTIFICATE OF ANALYSIS

Item	Unit	Method	Analysis Result		
			MAXIMUM	MINIMUM	AVERAGE
Basic Weight	g/m ²	$20 \pm 5\%$	20.2	19.8	20
(Width)	cm	18.5 ± 0.1	18.6	18.4	18.5
Material	Polypropylene		
Appearance	undistinguished or dull, not easily noticed	undistinguished or dull, not easily noticed		
Flow	L/min	32/NaCl/0.3UM	measure up to standard		
Resistance	mmH ₂ O	$R \leq 2.2$	2.1	1.7	1.9
Penetration	%	$P \leq 15\%$	13.8	10.5	11.6
Conclusion	/ measure up to standard BFE95				

Test Instrument:

WT1003H